
De Beers Canada Inc. - 1 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 
Information Requests (IR) from April 15, 2014: 

MVRB/MVLWB_IR#1: During the presentation entitled “Snap Lake Mine Site Water Balance and 
Water Quality Model Predictions”, the department of Environment and Natural Resources (ENR) 
enquired about the assumptions used in the model to generate the periodicity shown in the 
graphs of the model calibration of TDS on page 14 of the presentation. Therefore, DBCI is to 
provide a description of the assumptions and/or factors used to generate the calibration curves 
(e.g., ice thickness etc). DBCI also to explain how it carried these assumptions forward in the 
model. Quantitatively and qualitatively describe level of uncertainty in the model.  

Response 

The cyclical annual pattern present in the model results is caused by ice formation and ice 
melting. The magnitude of the cycle varies and depends on ice thickness and the depth of the 
lake at the monitoring station of interest. For the calibration, ice formation and melting volumes 
were derived from the annual average of maximum ice thickness measurements between 2004 
and 2012 (Table MVRB/MVLWB_IR#1-1), which were calculated by first identifying the maximum 
ice thickness measurement at each Aquatic Effects Monitoring Program (AEMP) station from 
each year and then averaging the maximum ice thickness measurements from all AEMP stations 
in Snap Lake.  

Modelling the processes of ice formation and melting involved the following assumptions: 

• ice formation occurred over a ninety day period from mid-October to January each year; 

• ice melting occurred over a sixty day period from mid-April to mid-June each year; 

• for future simulations, an average ice thickness of 1.3 metres (m) was used each year; and, 

• as ice forms on the lake, constituents (mass) are rejected from the ice and remain in the lake. 
As a result, parameter concentrations in the lake increase during the ice-covered season. 

Table MVRB/MVLWB_IR#1-1: Snap Lake Ice Thickness Values Used in the Model 
Calibration 

Year Average of Maximum Measured Ice 
Thickness (m) 

2004 1.3 
2005 1.4 
2006 1.3 
2007 1.4 
2008 1.6 
2009 1.4 
2010 1.3 
2011 1.3 
2012 1.4 

m = metres. 



De Beers Canada Inc. - 2 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 
The main model inputs that affect water quality in Snap Lake are effluent discharge and lake 
water recirculation to the Mine. There is high confidence that the upper and lower bound model 
scenarios describe the range of variability in effluent discharge and lake water recirculation that 
will be encountered during future mining. For other calibration inputs and assumptions, refer to 
Sections 2.2 and 2.3 of the Snap Lake Hydrodynamic and Water Quality Model Report (De Beers 
2013). Sections 4 and 5 of the Snap Lake Hydrodynamic and Water Quality Model Report provide 
further discussion on model uncertainty. 

Reference 

De Beers (De Beers Canada Inc.). 2013. Snap Lake Hydrodynamic and Water Quality Model 
Report. Submitted to the Mackenzie Valley Land and Water Board. Yellowknife, 
NWT, Canada. 

MVRB/MVLWB_IR#2: Based on a request from the Snap Lake Environmental Monitoring 
Agency, DBCI is to provide information about TDS concentrations in Snap Lake at the water 
intake location over time. 

Response 

Figures MVRB/MVLWB_IR#2-1 and MVRB/MVLWB_IR#2-2 present predicted depth-averaged 
TDS concentrations near the water intake location for model scenarios without mitigation and with 
mitigation, respectively. 

Figure MVRB/MVLWB_IR#2-1:  Predicted Depth-Averaged Total Dissolved Solids 
Concentrations in Snap Lake Near the Water Intake (Without Mitigation) 

 

mg/L = milligrams per litre; SSWQO = site-specific water quality objective. 

0

200

400

600

800

1,000

1,200

2004 2006 2008 2010 2012 2014 2016 2018 2020 2022 2024 2026 2028

To
ta

l D
is

so
lv

ed
 S

ol
id

s 
(m

g/
L)

Year

Lower Bound Scenario A Lower Bound Scenario B Upper Bound Scenario A
Upper Bound Scenario B Proposed SSWQO



De Beers Canada Inc. - 3 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 
Figure MVRB/MVLWB_IR#2-2:  Predicted Depth-Averaged Total Dissolved Solids 
Concentrations in Snap Lake near the Water Intake (Proposed EQC are Met) 

 

mg/L = milligrams per litre; EQC = effluent quality criteria; SSWQO = site-specific water quality objective. 

MVRB/MVLWB_IR#3: DBCI is to provide further information on mitigation options for TDS 
treatment in the form of historical Best Treatment Available documentation.  

Response 

The three Best Treatment Available studies that have been completed since 2008 are 
summarized in the following table together with Interim results from a study completed by Hatch 
as part of the 10-year review of the Metal Mine Effluent Regulations conducted by Environment 
Canada. Copies of the reports prepared for De Beers are included in this submission. Please 
note that a copy of the interim Hatch report is not available for distribution; however, Snap Lake 
participated in the study and is familiar with the technology assessment results for chloride.  

0

100

200

300

400

500

600

700

800

2004 2006 2008 2010 2012 2014 2016 2018 2020 2022 2024 2026 2028

To
ta

l D
is

so
lv

ed
 S

ol
id

s 
(m

g/
L)

Year

Lower Bound Upper Bound Proposed SSWQO



De Beers Canada Inc. - 4 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 
Table MVRB/MVLWB_IR#3-1 Total Dissolved Solids Treatment Study Summary 

 2008 
SLM Water Management 
Treatment Alternatives 

(Golder 2008) 

2012 
SLM WTP Alternatives 

Evaluation 
(CH2M Hill 2012) 

2013 
Treatment Review Footwall 

Water TDS Management 
Plan 

(Golder 2013) 

2014 
Interim MEND Study 

BATEA for Mines 
(Hatch 2014) 

Selected Treatment Systems     

Water to be Treated Haulage Drifts (Footwall) 
Water 

Mine Water + Water 
Management Pond (WMP) 

Footwall Water Mine Water, Tailings 
Seepage 

TDS Treatment Processes:     

Forward Flow Treatment Processes  
(following existing water treatment plant [WTP]) 

Ultra-filtration (UF), Reverse 
Osmosis (RO) 

Equalization, High-rate 
Clarification, Micro-filtration 
(MF)/UF, RO 

UF, RO RO 

Brine/Salt Management Processes 1. Evaporator and Crystallizer 
(isolation cell for salt disposal 
on-site) 
2. Evaporator and Use in 
Paste Tails 
3. Evaporator and Deep Well 

Evaporator and Crystallizer 
(cost analysis by Golder) 

Evaporator and Crystallizer NA 

Winter Brine Storage NA NA NA NA 

System Flow Rates (m3/day) Initial – 5,000 
Future (3 cases) – 1. 10,000 
2. 20,000 
3. 30,000 

Initial – 41,000 
Future – 45,000 

4,000 to 9,000 
5,425 (average for 
Operational cost estimation) 

Average – 48,000 
Maximum – 72,000 

Treatment Objectives (Water Quality) TDS-350 mg/L (whole lake 
limit) 

Nitrate-4 mg/L as N 
Chloride-160 mg/L 
TDS-NA 

TDS-350 mg/L (whole lake 
limit) 

Chloride<13.5 mg/L 
TDS-NA 

Treatment Objectives (Water Management) Expand treatment as mine 
development occurs; future 
footwall flow increases were 
not understood in 2008 

Handle 2015 flow; no phasing; 
considers split treatment of 
mine water 

Separate footwall water 
collection and treatment; 
minimize secondary waste 

Meet water quality 
benchmarks 



De Beers Canada Inc. - 5 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 

Table MVRB/MVLWB_IR#3-1: Total Dissolved Solids Treatment Study Summary  

 2008 
SLM Water Management 
Treatment Alternatives 

(Golder 2008) 

2012 
SLM WTP Alternatives 

Evaluation 
(CH2M Hill 2012) 

2013 
Treatment Review Footwall 

Water TDS Management 
Plan 

(Golder 2013) 

2014 
Interim MEND Study 

BATEA for Mines 
(Hatch 2014) 

Notes on Treatment Systems Technical and regulatory 
aspects for disposal or reuse 
of concentrated brine and for 
disposal of salts were not 
studied 

Brine management/ disposal 
not studied; although 
combinations of WMP and 
partial mine water treatment 
were discussed, treatment 
flow was projection of total 
discharge (mine plus WMP) to 
Snap Lake 

Utilizes ultrafiltration (UF) with 
flocculant feed for total 
suspended solids (TSS) 
removal. 

Media filters (best available 
technology economically 
achievable [BATEA] and 
existing treatment) are listed 
as pretreatment, but it is 
noted that additional 
processes could be needed; 
RO uneconomical so not 
considered as BATEA for 
Diamond Sector 

Cost Information     
Capital Cost ($Millions-$M) Initial – $26.2M 

1. $56.0M 
2. $88.3M 
3. $104.6M 

$121.5M $84.0M $90.3M 

Unit Capital Cost ($/m3/day) Initial-$5,230/m3/day 
1. $5,600 
2. $4,413 
3. $3,487 

$2,701/m3/day $9,333/m3/day $1,254/m3/day 

Total Operational Cost ($M/year) NA $20.3M/year $8.1M/year $7.6M/year 

Unit Operational Cost ($/m3) NA $1.24 $4.09 $0.43/m3 

Operational Cost Elements:     

Power Cost ($M/year) Initial - $5.87M/year 
3. $34.7 

$13.6M/year $6.48M/year NA 

Unit Power Rate ($/kw-hr)  $0.264 $0.27 $0.27 NA 

Unit Power Cost ($/m3) Initial - $3.22 
3. $3.17 

$0.83 $3.27 NA 

Maintenance ($M/year) NA $2.03M/year $1.22M/year NA 

Consumables (chemicals/membranes) ($M/year) NA $3.86M/year $0.16M/year NA 



De Beers Canada Inc. - 6 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 

Table MVRB/MVLWB_IR#3-1: Total Dissolved Solids Treatment Study Summary  

 2008 
SLM Water Management 
Treatment Alternatives 

(Golder 2008) 

2012 
SLM WTP Alternatives 

Evaluation 
(CH2M Hill 2012) 

2013 
Treatment Review Footwall 

Water TDS Management 
Plan 

(Golder 2013) 

2014 
Interim MEND Study 

BATEA for Mines 
(Hatch 2014) 

Labor ($M/year) NA $0.81M/year $0.24/year NA 

Notes on Cost Information Capital cost includes phased 
installation of 2,500 m3/day 
modules (2 modules initially); 
only power cost was estimated 
for annual operations; power 
cost rate assumes diesel at 
$1/liter, supplied by De Beers 

Costs based on nitrate 
removal from 45,000 m3/day; 
Golder estimated brine 
management capital and all 
operational costs; unit power 
rate supplied by De Beers 

Compared to 2008 study, 
capital cost increase 
represents 8% inflation; unit 
power rate supplied by De 
Beers 

Table 10-5 indicates that 
additional brine management 
would add significantly to 
costs 

Technical Evaluation     

Water Recovery Rate (% of System Flow Rate) RO-75% 
Evaporator-95% 
Crystallizer-99% 

RO – 60–80% 
RO 2-Stage – 84% 

RO-75% 
Crystallizer-99.5% 

NA 

System Flexibility May need equalization to 
optimize RO 

Additional pretreatment steps 
to handle variations in existing 
treatment system effluent 

Same as 2008 Equalization tank or pond 
assumed as part of BATEA 
for TSS to optimize RO 

Infrastructure Requirements Large power demand; makeup 
water; chemicals 

Large power demand; ballast 
material for some high-rate 
clarifiers; makeup water; 
chemicals 

Same as 2008 NA 

Land Area Requirements 600 m2; may also need 
salt/brine disposal cell 

260 to 540 m2 for high-rate 
clarification (depending on 
technology selected) 

200 m2; may also need 
salt/brine disposal cell 

NA 

Secondary Waste (m3/year) 18,000 – 110,000 (sludge from 
UF added to tailings for North 
Pile disposal) 

2,628,000 (large reduction 
would occur after Evaporator/ 
Crystallizer; sludge from high-
rate clarifier and MF/UF 
added to tailings for North Pile 
disposal) 

NA NA; need for brine 
management/treatment is 
discussed. 

NA = Not analyzed; SLM = Snap Lake Mine; WTP = Water Treatment Plant; WMP = Water Management Pond; RO = Reverse Osmosis; UF = Ultra-filtration; MF = Micro-filtration; 

TDS = Total Dissolved Solids; TSS = Total Suspended Solids; BATEA = Best Available Technology Economically Achievable. 



De Beers Canada Inc. - 7 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 
References 

CH2M Hill. 2012. Snap Lake Mine Water Treatment Plant Alternatives Evaluation. Prepared for 
De Beers Canada Inc. Yellowknife, NWT, Canada. 

Golder (Golder Associates Ltd). 2013. Treatment Review for Footwall Water as Part of TDS 
Management Plan. Technical Memorandum prepared for De Beers Canada, Inc. (Julie 
L’Heureux and Alexandra Hood), December 12, 2013. Denver, CO, USA. 

Golder. 2008. Snap Lake Water Management Treatment Alternatives Report. Technical 
Memorandum prepared for De Beers Snap Lake Diamond Mine (Josh Harvey and Rob 
McLean). May 19, 2008. Denver, CO, USA. 

Hatch. 2014. MEND Study to Identify BATEA for the Management and Control of Effluent Quality 
from Mines. Interim Report prepared for the Mine Environment Neutral Drainage 
Program. February 28, 2014. [Hatch was commissioned by the Mine Environment Neutral 
Drainage (MEND) Program to complete a study to identify best available technologies 
economically achievable (BATEA) to manage and control effluent from metal, diamond, 
and coal mines in Canada]. 

MVRB/MVLWB_IR#4: During the technical session, Ecometrix pointed out a discrepancy 
between the selection of TDS concentrations equal to 5728 mg/L and 3,490 mg/L for Scenario A 
and Scenario B in the water quality predictions models instead of the values of 6,187 mg/L and 3, 
170 mg/L TDS, respectively, that were used in August 2013 Itasca model. DBCI provided a 
clarification for this apparent discrepancy by referencing an additional Itasca model submission 
dated October 2013. DBCI should now provide this submission for the record (see also IR#6). 

Response 

The ITASCA October 3, 2013 Memo, “Predicted TDS Concentration in Mine Water Discharge 
Based on Calculated TDS Values” is attached to this submission. 

MVRB/MVLWB_IR#5: In its April 11, 2014 supplemental information submission, DBCI provided 
predictions of TDS concentrations in lakes downstream of Snap Lake (for 2014 to 2029) under 
the scenario that no mitigations are applied for TDS and under the scenario that the DBCI’s 
proposed EQC would be met. As initially requested by ENR, DBCI is to provide the same analysis 
for chloride, as well as the other constituents of TDS that the Review Board scoped in, and 
hardness downstream of Snap Lake over time. 

Response 

De Beers acknowledges that the assessment of cumulative effects for this Project is non- 
Approximate maximum concentrations of total dissolved solids (TDS), chloride, fluoride, sulphate, 



De Beers Canada Inc. - 8 - Snap Lake Mine 
Water Licence Amendment  April 2014 
Information Request Responses 
 
and hardness at the outlet of Snap Lake, in downstream lake 1 (DSL1), downstream lake 2 
(DSL2), and at the outlet of Lac Capot Blanc are presented in Table MVRB/MVLWB_IR#5-1 and 
5-2 for scenarios without mitigation and with mitigation, respectively. With the exception of TDS, 
concentrations presented in Table MVRB/MVLWB_IR#5-1 and 5-2 were not generated using the 
Snap Lake or downstream lakes models described in De Beers (2013a and 2014, respectively). 
Simplified methods, as described below, were used to provide approximate maximum 
concentrations; time-varying results were not available because calcium, chloride, fluoride, 
magnesium, and sulphate have not yet been incorporated into the downstream lakes model (i.e., 
set-up, calibration and simulation). As per the Day 1 Transcript from the April 15-16 Technical 
Session, a simplified approximation was considered appropriate and acceptable by the MVLWB 
for this IR.  

For the scenarios without mitigation, calculations of maximum parameter concentrations in DSL1, 
DSL2, and Lac Capot Blanc (Table 1) involved: 

• Obtaining the maximum predicted TDS and major ions concentrations at the outlet of Snap 
Lake from the Snap Lake model (Table 3-1 in De Beers [2013a]); 

• Obtaining the maximum predicted TDS concentrations in DSL1, DSL2, and Lac Capot Blanc 
from the downstream lakes model (Section 2.2 in De Beers [2014]); 